HR80 Rammers UT-06041 - Engine & Gearbox

14
8 15

Randered by Leadventure, I



Ref #
1

O 0 1 O L B W N

B Bh W W W W W W W W LW WD NN DN DN NN NN R~ /= /= = /2 = = = = =
— O O 0 NN N R W=, O O 0NN R WD =, O 0O 00NN R WD~ O

Part #
4990232
4990231
4990305
4990233
4990214
4990215
4990218
4990216
4990311
4990219
4990274
4990275
4990273
4990270
4990271
4990418
4990269
4990287
4990302
4990267
4990410
4990281
4990280
4990279
4990278
4990277
4990320
4990321
4990318
4990319
4990331
4990330
4990329
4990328
4990323
4990257
4990417
4990416
4990256
4990324
4990325

Description
KEY
CLUTCH- Centrifugal
WASHER- Spring m12
NUT- Hex m12 x 1.25
DRUM- Piston Gear
SEAL- Oil
RING- Snap (H-52)
BEARING
SPACER
RING- Snap (S-25)
CLAMP- Tube
HOSE- Rubber
VALVE- Fuel
CAP- Fuel Tank
FILTER- Fuel Tank
NUT- Hex m8
TANK- Fuel
CAUTION DECAL
HANDLE
WASHER- Spring m10
BOLT- Hex m10 x 20
END- Screw
SPRING- Return
BAND- Wire
WIRE- (Throttle)
LEVER- Throttle
BOLT- Hex m6 x 15
WASHER- Spring
COVER- Crankcase
GASKET
RING-Snap (S-20)
RING- Snap (H-47)
BEARING
ROD- Connecting
GEAR- Crank
NUT- Nylon m8
WASHER- Spring m8
WASHER- Plate
PIN- Roll
RING- Snap
BEARING

Qty Context Note
1

1
1
1
1
1
1
1
2
1
2
1
1
1
1
2
1
1
1
6
6
1
1
1
1
1
8
1
1
1
1
1
1
1
1
1
3
1
1
1
1



Ref #
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64

Part #
4990326
4990327
4990314
4990317
4990313

4990316 BOLT- Oil Flange m6 x 15

4990446
4990206
4990307
4990308
4990309
4990203
4990204
4990335
4990334
4990339
4990337
4990338
4990333
4990340
4990336
4990342
4990341

Description
RING- Snap
BEARING
BOLT- Oil Flange m14
WASHER- Plate
CRANKCASE

BOLT- Hex m8 x 20
BOLT- Hex m10 x 40
WASHER- Plate m10

WASHER- Spring m10
NUT- Nylon m10
ABSORBER- Shock
BOLT- Hex
O-RING
GASKET
NUT- Nylon m8
WASHER- Spring m8
BOLT- hex
GUIDE- Cylinder
GUIDE- Cylinder
BOLT- Hex m8 x 25
WASHER- Spring
BOLT- Hex

Qty Context Note
1

BN S S R e S e ) S SN S e ) W N B S S S L S T NS R



HRS80 Rammers UT-06041 - Rammer & Shoe

Reedered by Leadventure, Inc



Ref #
1

O 0 1 O L B W N

[\ T NS T NG T N T NG T e T T T Y = Gy GGy
A W N = O 0O 00 39N L B W N —= O

Part #
4990360

4990361 WASHER- Spring m12

4990362
4990363
4990359
4990354
4990353
4990352
4990351

4990357 SPRING- Coil (Lower)

4990356

4990355 SPRING- Coil (Upper)

4990349
4990350
4990344
4990345
4990348
4990243
4990244
4990422
4990245
4990347
4990346
4990285

Description
BOLT- Foot m12

NUT- Nylon m12
BOLT- Foot
FOOT
BOLT- Flat
COVER- Cylinder
GASKET
O-RING (G-120)

SHAFT- Ram

BOLT- Hex m8 x 16
GASKET- Copper m8
CYLINDER- Foot
O-RING (G-100)
WASHER- Spring m8
BELLOWS
BELLOWS BAND
NUT- Hex m10
BOLT- Hex m10 x 60
BOLT- Hex m8 x 25
BELLOWS BASE
CHECK OIL DECAL

Qty Context Note
2

4
4
2
1
6
1
1
1
1
1
1
1
1
1
1

12

1
2
2
2
8
1
1



